


  

 

 

WASTEWATER TREATMENT PLANT MODELLING FOR 
CAPACITY ESTIMATION AND RISK ASSESSMENT 

 
 

 

 

 

 

 

Report to the 

WATER RESEARCH COMMISSION 

 

by 

 

Chris Brouckaert1, Barbara Brouckaert1, Akash Singh1 & William Wu2 

 1Pollution Research Group (University of KwaZulu-Natal) 
2Water Research Group (University of Cape Town) 

 

 

 

 

 

WRC Report No. TT 678/16 

June 2016



 

Obtainable from 

Water Research Commission 
Private Bag X03 
Gezina, 0031 
 
orders@wrc.org.za or download from www.wrc.org.za  

The publication of this report emanates from a project entitled: WWT modelling to support the Green 
Drop programme (WRC Project No. K5/2221). 

 

 

 

 

 

 

[...]
inorganic carbon, ammonia, acetate, propionate and phosphate systems.  

 
The principle of the fractionation algorithm is to start with a general estimate of the wastewater 
composition based on literature or previous experience, and to modify the composition when one or 
more measurements are encountered.   The component concentrations are the state variables in a set 
of differential equations in time, and the general estimate referred to above constitutes the set of 
initial values.  The expected values for all measurements considered by the algorithm can be calculated 
from the model component concentrations at any point in time.  The measurement values are input to 
the algorithm as time series.  When input measurements are encountered, their values are compared 
to the corresponding predicted values. The differences between predictions and measurements 
generate derivatives in the differential equations which drive a weighted least-squares objective 
function towards its minimum.  This way, any combination of measurements can be taken into account 
(including none at all) at any point in the time sequence, because if there is no information to cause a 
component concentration to change, it will remain at is current value. 

A secondary mechanism uses correlations between measurements to generate estimates of certain 
measurements where the actual measurements are not available.  These estimates are then used as 
second class measurements in the algorithm, with lower weightings in the objective function. So, for 
example, the un-biodegradable particulate fraction of COD is hardly ever measured, but is important 
for modelling purposes.  The commonly measured total COD, total suspended solids and total Kjeldahl 
nitrogen provide no information on this fraction.  However the fraction can be estimated from the total 
COD using a literature correlation. In this way, the algorithm will generate a value that at least 
conforms to what is expected from experience. 

The adjustable parameters in this scheme are the initial values for the component concentrations, 
upper and lower limits for each component concentration, the factors in the correlations between 
measurements, the weighting factors for measurement and measurement estimates, and a time 
constant that sets how fast the fractionation responds to a new measurement.  

The elemental contents of the components can also be considered as parameters, because they 
determine the contribution of each component to each predicted measurement.  However these 
stoichiometric factors are parameters of the entire model, not specifically the fractionation model.  

 

 



WWTP Modelling for Capacity Estimating and Risk Assessment 17 

 

Table 2.4:  Measurements considered by the algorithm.  All units are g/m3 

Symbol Description 

COD 
COD_filtered 
COD_oho 
COD_up 
COD_us 
FSA 
ISS 
ON_up 
ON_us 
OP_up 
OP_us 
OrthoP 
TKN 
TKN_filtered 
TOC 
TOC_filtered 
TP 
TP_filtered 
TSS 
VFA 

Total COD 
Filtered (soluble) COD 
COD of micro-organisms (taken to be ordinary heterotrophic organisms) 
Un-biodegradable particulate COD 
Un-biodegradable soluble COD 
Free and saline ammonia 
Inorganic suspended solids 
Organically bound un-biodegradable particulate nitrogen 
Organically bound un-biodegradable soluble nitrogen 
Organically bound un-biodegradable particulate phosphorus 
Organically bound un-biodegradable soluble phosphorus 
(soluble) ortho-phosphate 
Total Kjeldahl nitrogen 
Filtered (soluble) TKN 
Total organic carbon 
Filtered (soluble) TOC 
Total phosphorus 
Filtered (soluble) total phosphorus 
Total suspended solids 
Volatile fatty acids (as acetic acid). 

 

Table 2.5:  Measurement correlation parameters 

parameter Description 

f_codf 
f_codup 
f_codus 
f_iss 
f_oho 
f_fsa 
f_tkn 
f_tknf 
f_tp 
f_tpf 
f_vfa 
f_tss 

Soluble fraction of total COD 
Un-biodegradable particulate fraction of total COD 
Un-biodegradable soluble fraction of total COD 
Inorganic fraction of total suspended solids 
Fraction of total COD contributed by OHOs (ordinary heterotrophic organisms) 
Ratio of FSA/TKN (mg N/mg N) 
Ratio of TKN to total COD (mg N/mg COD) 
Ratio of filtered TKN to total COD 
Ratio of total phosphorus to total COD (mg P/mg COD) 
Ratio of filtered total phosphorus to total phosphorus 
Fraction of total COD contributed by VFAs (taken to be acetic acid) 
Ratio of TSS to total COD 

 

The ionic composition is determined from the following set of measurements plus the FSA, OrthoP and 
VFA  described above. 

 

 



WWTP Modelling for Capacity Estimating and Risk Assessment 18 

 

Table 2.6: Ionic composition measurements 

Measurement Description 

pH_in 
Alkalinity_in 
Conductivity_in 
K,Ca,Mg,SO4 

pH 
Alkalinity (mg CO3/L) - total or carbonate acooring to AlkalinityOption 
Electrical conductivity (mS/m) 
Potassium, Calcium, Magnesium, sulphate 

 
The composition is eventually expressed in terms of the full set of PWM_SA components.  However, a 
number of these are expected to be negligible in and influent wastewater stream and are set to zero. 

Table 2.7: Components determined from the organic fractionation 

Component Description Component Description 

s_NH 
s_VFA 
s_PO4 
s_U 
s_F 
x_U_Inf 
 

Ammonia 
Acetate 
Phosphate 
Un-biodegradable soluble organics 
Biodegradable soluble organics 
Un-biodegradable particulate 
organics 

x_OHO 
x_B_Inf 
x_ISS 

Ordinary heterotrophic organisms 
Biodegradable particulate organics
Inorganics suspended solid 

 

Table 2.8:  Components determined from the ionic speciation 

Component Description (all units mg/L) 

S_H 
S_Na,  S_K 
S_Ca,  S_Mg 
S_Cl,   S_SO4 

Total hydrogen 
Total sodium and potassium 
Total calcium and magnesium 
Total chloride and sulphate 

 

Table 2.9: Components assumed to have zero concentrations 

Component Description (all units mg/L) 

S_Pr,  S_H2 
S_Glu,  S_NOx 
X_B_Org,  X _U_Org 
X_PAO_PP 
X_PAO_Stor 
X_Str_NH4, X_Str_K 
X_ACP, X_Cal, X_Mag 
X_PAO  … X_ANO 
G_CH4  … G_N2 

Propionate and dissolved hydrogen. 
Glucose and nitrate 
Organic particulates produced by biomass death 
Polyphosphate content of Phosphorus Accumulating Organisms 
PAO storage component 
Struvite and K_struvite 
Calcium phosphate, calcite and magnesite 
All microorganisms except OHOs 
Gases 

 

Two versions of the fractionator were developed.  For dynamic modelling an in-line version was 
implement in WEST, and for the steady-state modelling, an Excel spreadsheet version was developed. 
These work on essentially the same principle, with differences in detail as to how the equations are 
solved, as a result of the solvers available in WEST and Excel.  



WWTP Modelling for Capacity Estimating and Risk Assessment 19 

 

3 Assessment of Steady-state Modelling 

 
In this exercise, the PWSSD programme introduced in Section 2.2 was used to estimate the capacity of a 
small WWTW using available raw water characteristics, design and operating data. The capacity 
estimation exercise attempts to determine whether a given plant should be able to consistently handle 
the raw waste loads it receives. If the plant is overloaded then a major upgrade may be required 
whereas if it is operating at or below capacity then incidences of poor performance can presumably be 
attributed to operating and maintenance issues. Capacity estimation can therefore help to determine 
the most appropriate and cost effective strategies for improving performance under the Green Drop 
programme. 

The modelling exercise also explores the data requirements of capacity estimation, the most critical 
factors in determining the capacity and the impact of uncertainty in the data on the reliability of the 
estimates. 

Most of the data required for the model should be available from the design documents and routine 
plant monitoring data which is already required for the Green Drop process. The exception is the 
fractionation of the raw water into the various soluble and particulate, biodegradable and 
unbiodegradable, settleable and unsettleable components required as inputs to the model. This case 
study therefore also explores the use the offline probabilistic fractionator implemented in Excel 
(Section 2.4) as a tool for addressing the gaps in the raw water measurements. 

 

 Plant description 
The Umhlanga WWTP is an extended aeration plant serving the Northern Coastal area of the eThekwini 
Municipality. The Umhlanga plant was inherited by eThekwini without its original design documents 
therefore there is some uncertainty about it is original design capacity. Consequently, eThekwini is 
particularly interested in getting reliable and objective capacity figures for this plant. 

 Extended aeration is a simplified design typically used in smaller treatment works and package plants, 
usually consisting of degritting, aeration and secondary clarification. Extended aeration plants operate 
in the endogenous respiration phase of the growth curve which requires long aeration times (hydraulic 
retention time 18-36 h)and sludge ages (20-30 days) and limits it to low organic loads (0.05-0.15 kg 
BOD5/kg MLVSS/d) (Tchobanoglous and Burton, 1991). Long sludge ages in extended aeration processes 
allow the production of relatively stable sludge (low residual biodegradable organics) from the aerobic 
basins without primary sedimentation or secondary sludge treatment (Ekama and Wentzel, 2008a). 

At the Umhlanga plant, the flow of raw sewage to the plant is controlled by a gate valve which is usually 
set to maintain an average daily flow of 5-7 ML/d during normal operation with the rest of flow being 
diverted to the Phoenix works. The flow arrangements are described in greater detail in Section 3.3.2. 
The flow can be further throttled when one of the activated sludge basins is offline. The raw sewage is 
screened and degritted before entering the aeration basin which consists of 4 parallel aerated lanes A, 
B, C and D. Lanes A and B are divided into three equal compartments,  while lanes C and D are not 
(Figure 3.1). Each lane has three 22 kW surface aerators spaced evenly along its length. The first aerator 
in each lane is operated at low speed while the remaining aerators are operated at high speed. 

The mixed liquor goes to two clarifiers and the sludge produced is returned to the aeration basin by 
two screw pumps while the secondary effluent overflows into a pond system where it is disinfected 
with chlorine before being released to the river. 



WWTP Modelling for Capacity Estimating and Risk Assessment 20 

 

Mixed liquor is wasted directly from the aeration basins and was previously sent to a thickening unit 
consisting of a DAF unit followed by centrifugation of the DAF float as shown in Figure 3.1.  However, 
the waste sludge is now sent to Phoenix WWTP for treatment instead. 

 

 
Figure 3.1: Umhlanga WWTP Plant Layout 

Umhlanga furthermore has a known problem that untreated sewage is discharged into the pond 
system when the pumps for the raw water diversion line to Phoenix fail, however, this is not a an issue 
that can be addressed by steady state modelling. 

 Data Provided 
The following data was initially provided for the Umhlanga WWTP 

• Plant design data, dimensions, information on pumps and aerators 
• For 1996: Average and range of inflow, rainfall, sludge wasting, laboratory analyses  (raw 

sewage, secondary effluent, pond effluent, mixed and supernatant liquor, return activated 
sludge, DAF underflow and float) 

• For 2009-2014:  
o Daily 12 hour composite samples analyses for screened sewage secondary effluent 
o Daily grab samples for pond effluent 
o Twice weekly 12 hour composite samples for mixed liquor suspended solids and 

nitrate, return activated sludge solids. 
o Operation data: including inflow, rainfall, DAF feed, centrifuge feed and cake 

On the project team’s request, the following additional data on the flow arrangements and diurnal flow 
variations was provided: 

A

B

C

D

Secondary 
clarifiers

RAS

WAS

DAF underflow + centrate

Thickened 
sludge to 
stock pile

Raw
sewage

Activate sludge basin

Secondary 
effluent to 
pond + 
disinfection

Thickening unit



WWTP Modelling for Capacity Estimating and Risk Assessment 21 

 

1. Hourly flowrates collected between 6 a.m. and 5 p.m. for  two non-consecutive weeks in June 
2015 

2. Data on the inflow split between Umhlanga and Phoenix for April and May of 2014. 

 
In PWSSD, each wastewater is generally characterized in terms of its flow weighted average (FWA) 
composition and diurnal variations. 

 Flow weighted average profile 
The steady state model itself requires a very detailed wastewater characterization profile including 
many parameters which are not usually measured such as COD fractions. Therefore, as discussed in 
Section 2.2, the wastewater characterization tool allows the user several different data entry methods 
based on the richness or scarcity of the available information and the model generates estimates of the 
characteristics for which there is no direct data. The method which requires the least data input is the 
Preloaded method, in which the user can select from several preloaded profiles or set up a new profile 
based on limited data. Where data is missing, the closest preloaded profile can be used to estimate the 
missing fractions. This was the approach initially taken in this exercise because the raw wastewater 
characteristics available from routine monitoring were insufficient for any of the other methods. The 
preloaded profile selected as a template for Umhlanga was the profile for the Macassar WWTP, a 
35 ML/d extended aeration plant with a low concentration feed. 

Subsequently, the probabilistic fractionator (Section 2.4) became available, making it possible to 
generate a fully characterized wastewater profile based on the raw water monitoring data available for 
Umhlanga WWTP.  The direct input method then became the simplest and most practical method for 
inputting the wastewater profile.  

The particulate content of the wastewater is an important part of its characterisation and raw 
suspended solids data was only available from April 2011, therefore only data from this point onwards 
was considered for the characterisation exercise. An audit usually considers a year’s worth data and 
since the period April 2011 - March 2012 had the most complete data set, this was chosen for the 
capacity estimation exercise. 

Table 3.1 compares the preloaded Macassar profile, the Umhlanga profile generated by scaling the 
missing measurements to the Macassar values, and the profile generated by the static (Excel based) 
probabilistic fractionator and the Direct Input Wastewater Characterisation method.  The 
measurements used were actually twelve hour composites, however, in the absence of detailed 
information on the actual diurnal variations, it was assumed that these were a reasonable 
approximation of the flow weighted averages. 

Note that the wastewater characterisation tool requires entries for both the settleable and non-
settleable fractions of each type of particulate for the primary settler model. Since the Umhlanga 
WWTP does not have a primary settler, the split between these fractions is not important and the same 
ratios of settleable to non-settleable BPO (biodegradable particulate organics), UPO (unbiodegradable 
particulate organics) and ISS (inorganic suspended solids) as Macassar were used. 

In Table 3.1 the missing fractions in the Umhlanga profile were calculated either by scaling them to the 
COD in the same ratio as Macassar or using the probabilistic fractionator. The TSS and TKN were 
calculated outputs rather than inputs to the Wastewater Characterisation Tool. Since TSS 
measurements were available, the calculated TSS can be used as a basis for comparing the two profiles. 
Umhlanga has a higher COD/TSS ratio than Macassar so simply scaling up the particulate COD fractions 
results in an overestimation of the total particulates. The probabilistic fractionator does a better job of 
[...]
ISS/TSS ration is expected to be significantly higher in the primary sludge than the settled sewage, 
whereas the primary clarifier models in WEST assume that all the particulate components have the 
same settling characteristics. The thickened sludge composition can be calculated from the differences 
in the measured raw and settled sewage fluxes. Note that the thickener overflow is returned to the 
balancing tank (Figure A.1) and the settled sewage samples are collected after the balancing tank so 
settled sewage fluxes include the contribution of the thickener overflow.  

The preliminary modelling exercise only considered the activated sludge plant so only the fractionation 
results for the AS system will be presented in this report. Initial calibration and tuning of the settled 
sewage fractionator was undertaken using in the Excel version of the fractionator and the optimised 
parameter values (measurement correlation parameters in Section 2.4) obtained were then transferred 
to the WEST fractionator. 

Table A.2a lists the fractionator parameters used in the WEST settled sewage fractionator.  

 
Table A.2a: Preliminary settled sewage fractionation parameters  

Parameter Description Default 
value

f_oho 0.029 Fraction of total COD contributed by OHOs (ordinary heterotrophic 
organisms) 

0.1 

f_tss 
0.38 

 Ratio of TSS to total COD 1.05 

f_codus 0.056 Un-biodegradable soluble fraction of total COD 0.055 

f_codup 0.052 Un-biodegradable particulate fraction of total COD 0.13 

f_tkn 0.10 Ratio of TKN to total COD (mg N/mg COD) 0.1 

f_fsa 0.82 FSA ratio to TKN 0.75 

f_vfa 0.00015 Fraction of total COD contributed by VFAs (taken to be acetic acid) 0.04 

f_codf 0.30 Soluble fraction of total COD 0.2 

f_tknf 0.088 Ratio of filtered TKN to total COD 0.05 

f_tp 0.012 Ratio of total phosphorus to total COD (mg P/mg COD) 0.025 

f_orthop 0.0063 Ratio of orthophosphate to total COD (mg P/mg COD) 0.01667 

f_tpf 0.51 Ratio of filtered phosphorus to total phosphorus 0.02 

f_iss 0.047 Inorganic fraction of total suspended solids 0.15 

 



WWTP Modelling for Capacity Estimating and Risk Assessment 72 

 

The other critical inputs for the WEST fractionator are the upper and lower bounds for the component 
concentrations which constrain the fractionator solutions. The current WEST PWM_SA fractionator 
requires absolute values for the minimum and maximum component values whereas the Excel 
fractionator used in the case study used relative limits, specifically: 0.5 > fitted/inferred measurements 
> 2. The inferred measurements are the actual measurements if available, else the estimates calculated 
using the fractionator parameters in Table A.2a. The upper and lower limits for the WEST fractionators 
were selected using the observed range of fitted values in the Excel solution as a guide. The results are 
summarised in Table A.2b. 

 

Table A2.b: Settled sewage fractionator bounds 

Component Observed range Lower limit Upper limit Default 
Range 

Ammonia (s_NH) 7.5-47 5 60 10-60 

Volatile fatty acids (s_VFA) 0.02-0.09 0 10 0-10 

Orthophosphate (s_PO4) 0.31-13 0 15 3-15 

Soluble unbiodegradable 
organics (s_U) 

4.5-26 3 60 10-60 

Soluble fermentable 
organics (s_F) 

15-228 10 500 100-500 

Influent unbiodegradable 
particulate organics 
(x_U_Inf) 

3.8-20 2 400 40-400 

Ordinary heterotrophic 
organisms (x_OHO) 

0-14 0 20 2-20 

Influent biodegradable 
particulate organics 
(x_B_Inf) 

32-286 20 900 80-900 

Inorganic suspended solids 
(x_ISS) 

2-28 0 500 80-500 

 

Figures A.3a and A.3b shows the fractionator output in terms of agreement between measured and 
fractionated settled sewage TSS and COD, and the calculated distribution of the organic and particulate 
components. Figure A.3a also shows the settled sewage flow. Note that the average settled sewage 
flow for the period 8 May to 24 June was 65.9 ML/d so the plant was operating at just above its 
hydraulic capacity, although flows were much higher at other times of the year.  

There is a good agreement between the TSS measurements (inputs to the fractionator) and the 
calculated output (Figure A.3a. The fractionator, has more difficulty fitting the large fluctuations in COD 
especially between 26 May and 13 June. Note that gaps in the measurements correspond to weekends. 
The fractionator estimates what these values should be either by extrapolating the loads or based on 
any other available measurements. 

Figure A3.b shows that the fractionator calculates that most of the COD is in the form of biodegradable 
influent particulates (X_B_Inf) and soluble fermentable COD (S_F). X_B_Inf also makes up the bulk of 
the particulates. Other COD fractions (S_VFA = volatile fatty acids, S_U = soluble unbiodegradable COD 
component, X_U_Inf = unbiodegradable influent particles) and the inorganic particulate fraction (X_ISS 



WWTP Modelling for Capacity Estimating and Risk Assessment 73 

 

= inorganic suspended solids) are present in concentrations of less than 20 mg/L each. This is because 
the fractionator parameters f_codus, f_codup, f_vfa and f_iss are small. 

 
Figure A.3a: Settled sewage flow and measured vs predicted COD and TSS 

 
Figure A.3b: Fractionated settled sewage 

0

10

20

30

40

50

60

70

80

0

100

200

300

400

500

600

700

1-May 11-May 21-May 31-May 10-Jun 20-Jun 30-Jun

Fl
ow

 (M
L/

d)

CO
D 

an
d 

TS
S 

(m
g/

L)

Predicted TSS Measured TSS Predicted COD Measured COD Flow

0

50

100

150

200

250

300

2014/05/01 2014/05/11 2014/05/21 2014/05/31 2014/06/10 2014/06/20 2014/06/30

Co
nc

en
tr

at
io

n 
(m

g/
L)

S_F S_U S_VFA X_B_Inf X_ISS X_OHO X_U_Inf



WWTP Modelling for Capacity Estimating and Risk Assessment 74 

 

Figure A.4a compares the agreement between measured and modelled TKN and FSA in the settled 
sewage while Figure A.4b compares the modelled and measured TKN/COD and FSA/TKN ratios with the 
corresponding fractionator parameters from Table A.2 (f_tkn and f_fsa respectively).  

 
Figure A.4 (a): Measured vs predicted settled sewage TKN and FSA 

 
Figure A.4 (b): Modelled vs measured TKN/COD and FSA/TKN ratios 

0

10

20

30

40

50

60

1-May 11-May 21-May 31-May 10-Jun 20-Jun 30-Jun

Co
nc

en
tr

at
io

n 
(m

g 
N

/L
)

Predicted FSA Measured FSA Predicted TKN Measured TKN

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1-May 11-May 21-May 31-May 10-Jun 20-Jun 30-Jun

FS
A/

TK
N

 (g
 N

/g
 N

), 
TK

N
/C

O
D 

(g
 N

/g
 C

O
D)

Model FSA/TKN Measured FSA/TKN Model TKN/COD

Measured TKN/COD f_tkn f_fsa



WWTP Modelling for Capacity Estimating and Risk Assessment 75 

 

Since there are few actual TKN measurements, the fractionator is generally trying to fit the model 
results to a TKN estimate based on the COD and FSA measurements. However, since estimates are 
weighted less than measurements, in practice, the predicted TKN may be primarily determined by the 
TKN content of the model components which give the best fit to the TSS and COD data. Figure A.4b 
shows that the predicted TKN/COD and FSA/TKN ratios are respectively higher and lower than the 
ratios calculated from the data, suggesting that the fractionator may be over estimating the TKN 
content of the settled sewage. 

The model plant layout is shown in Figure A.5.The details of the model set up are explained below.  The 
influent is the settled sewage leaving the balancing tank, and the output streams are the secondary 
effluent and thickened waste activated sludge. The settled sewage is represented as two input blocks, 
one for daily measurements (flow) and) and one for more intermittent measurements (COD, TSS, FSA, 
orthophosphate, pH, TKN) because different interpolation settings were used in each set. Both inputs 
feed into the probabilistic fractionator which calculates the wastewater composition in terms of model 
components. 

 

 
Figure A.5: WEST PWM_SA model set up for Darvill WWTP activated sludge plant 

 A.4.1 Influent splitting and Anoxic/Anaerobic Selector 
The settled sewage is split between the anoxic/anaerobic and aerated reactors using a relative two way 
splitter with 96% of the flow going to the aeration basin. The return activated sludge (RAS) is returned 
to the anoxic/anaerobic basin where it is combined with 4% of settled sewage flow. As shown in Figure 
A.1, the anoxic/anaerobic basin is essentially a baffled channel in four sections. In the model, the first 
two sections are modelled as a 1 360 m3 unaerated activated sludge unit (Pre-anoxic/selector) while 
the last two sections are the 2040 m3 anaerobic basin.  

A.4.2 Activated sludge basins and aeration 
The 16 200 m3 aerated reactor is divided into three parallel channels (A, B and C) as shown in Figure 
A.2.The original plant design included the facility to raise and lower the first three 75 kW aerators in 
each channel to vary the aeration rate to achieve a DO set point of 2 mg O/L at the end of each 
channel. However, in 2014, all aerators including the new 30 kW aerators had to be continuously 
operated at maximum rate with the 2 mg/L target seldom being achieved. 

Since the aerators were all operated continuously at full power, the aerated basin was modelled as a 
series of activated sludge units (ASUs) with fixed mass transfer coefficient (Kla). Table A.3 summarises 
the Kla calculations at an average temperature of 20oC. The alpha factors and standard aeration 
efficiencies (SAE) values were provided by Umgeni Water. The SAE values are typical of low speed 
aerators (1.5-2.1 kg O2/kWh, Table 9.2 in Stenstrom and Russo, 2008). 

 

  



WWTP Modelling for Capacity Estimating and Risk Assessment 76 

 

Table A.3: Calculation of initial estimates of aerator Kla’s 

 Rated power, 
kW 

Alpha factor Standard 
aeration 
efficiency 
(SAE), kg 
O2/kWh 

Total volume, 
m3 

Kla*, 1/d 

New aerators 9 x 30 0.55 1.8 3300 164 

Old aerators 15 x 75 0.85 1.7 16200 203 

* average assuming 80% line power efficiency, 20oC and operating oxygen concentration 0-2.86 mg/L. 

Table A.4 lists the model reactor volumes and initial estimates of the Kla’s for the activated sludge 
plant. The aerated basin is modelled as four ASUs in series 

i. The first section of the aerated basin where the new aerators have been installed.  
ii. The next three sections including the first three rows of the old aerators are modelled as a 

single unit. 
iii. The last two sections including the last two rows of aerators are each modelled as a separate 

reactor. 

The last two sections of the aerated channels are modelled as separate units to facilitate the 
comparison of model results with DO measurements for these sections. The Old Aerators #1-3 were 
originally modelled as three separate activated sludge units (ASUs), however, this substantially 
increased the computational time for the simulations, hence the decision to represent them as a single 
unit. 

Table A.4: Volumes and preliminary aerator parameters in the activated sludge train 

Unit Volume Kla, 1/d 

Pre-anoxic basin/Selector 1360 m3 0 

Anaerobic basin 2040 m3 0 

New Aerators 3300 m3
 164 

Old Aerators #1-3 9720 m3 203 

Aerator #4 3240 m3 203 

Aerator #5 3240 m3 203 

 

A.4.3 Secondary settler 
In the preliminary model, the secondary settlers are modelled as a point settler with the underflow set 
at 60 000 m3/d. The fraction of suspended solids which is non-settleable, f_ns, is set to match the 
effluent TSS. An initial estimate of 0.007 was used based on the average effluent TSS/MLSS ratio. 

A.4.4 Sludge wasting rate 
Waste activated sludge (WAS) is drawn from the end of the aeration basin and sent to the DAF units for 
thickening. The WAS flowrate is related to sludge age (uncorrected for solids in the clarifier effluent) as 
follows: 

Sludge age (uncorrected) = total reactor volume/wasting rate 



WWTP Modelling for Capacity Estimating and Risk Assessment 77 

 

An average wasting rate of 2 100 m3/d corresponding to an average uncorrected sludge age of 10 days 
was estimated.  

A.4.5 DAF 
The DAF plant is modelled as a simple efficiency thickening unit with a concentrate flow of 225 m3/d 
and a solids removal efficiency e_X = 0.99 (99% of the solids goes to the concentrated sludge). The 
concentrate flow was selected based on a float volume of 150-300 m3/d (p. 103 in the Darvill WWTP 
Operating Manual). The removal efficiency was selected to give a subnantant TSS concentration 
between 20-70 mg/L. 

A.4.6 Alum dosing 
The PWM_SA model does not currently include alum dosing for phosphorous removal so this aspect of 
the plant’s performance could not be modelled. However, in addition to precipitating out phosphorous, 
alum dosing results in the addition of a significant amount of inorganic suspended solids to the process, 
increasing the overall reactor solids (MLSS). This aspect was modelled by adding a generic dosing unit 
which added ISS to the outflow from the aerobic basin. 

When alum is added, phosphorous precipitates out as AlPO4. Alum for phosphorous removal is typically 
dosed at a ratio of 1 to 3 metal ion per phosphorous on a molar basis to achieve effluent phosphorous  
≥ 0.5 mg/L. Higher doses are required to achieve phosphorous residuals < 0.5 mg/L (Tchobanoglous and 
Burton, 1991,p. 745). Alum dosing data was not provided however, measured effluent orthophosphate 
at Darvill was typically < 0.2 mg/L so Al:P dosing ratios were expected to be higher than 3:1. 
 
Excess Al is assumed to precipitate as Al(OH)3. Therefore if x moles Al is added per mole of 
orthophosphate, the amounts of precipitate formed are (1-x) moles Al(OH)3 per mole AlPO4. The 
calculations of the ISS added are summarized in Table A.5. The calculations are based on an assumed 
orthophosphate removal of ~ 2 mg P/L which is the average difference between the measured and 
modelled orthophosphate concentrations in the effluent, an Al:P ratio of 3:1 which was the starting 
estimate, and a settled sewage flow of 63.6 ML/d. 
 
Table A.5: Alum dosing calculations for Al:P = 3:1 

Orthophosphate removed: 2 mg P/L = 0.65 
mmol/L 

Average settled sewage flow: 63.6 ML/d 

RAS flow: 60 ML/d 

Total outflow from the AS basins: 123.6 ML/d 

Molecular weights 

AlPO4: 122 g/mol 

Al(OH)3: 78.0 g/mol 

Alum (Al2(SO4)3.18H2O):  666 g/mol 

Precipitate formed, mg/L 

AlPO4: 0.0647 mmol/L = 7.89 mg ISS/L 

Al(OH)3: 0.156 mmol/L = 12.2 mg ISS/L 

Total ISS added = 20 mg/L 

Assuming dosing flow = 5 m3/d 

Dosing solution concentration = 495 000 mg ISS/L 

Equivalent alum dose = 73 mg/L 

 

Once the model is set up, the next step is to run the simulation and compare the results to the available 
data to determine whether the model predictions are reasonable. Three aspects of the model 
performance were considered: 



WWTP Modelling for Capacity Estimating and Risk Assessment 78 

 

(i) Predicted vs measured reactor solids 

(ii) Predicted vs measured effluent COD 

(iii) Predicted vs measured dissolved oxygen profile and its impact on predicted vs measured 
effluent ammonia and nitrate 

PWM_SA does not currently include phosphorous removal by precipitation with alum so this aspect of 
the plant’s performance was not considered. Several different runs were carried out where different 
parameters were adjusted to try to improve the model’s fit to the available measurements. The results 
of the following runs are discussed in this section: 

Table A.6: Summary of dynamic simulation experiments 

Run 1 Used initial parameter values presented in Sections A.3 and A.4 

Run 2 ISS addition increased to 50 mg/L to better fit MLSS. (Equivalent alum dose of 182 mg/L) 
Kla’s decreased to low values to better fit June effluent FSA data. 

Kla (new) = 127 /d 

Kla(old #1 - #3) = 114 /d 

Kla (old #4) = 107 /d 

Kla (old #5) = 67 /d 

Run 3 Kla’s increased to intermediate values to better fit May effluent FSA data. 

Kla (new) = 144/d 

Kla(old #1 - #3) = 130/d 

Kla (old #4) = 121 /d 

Kla (old #5) = 92/d 

 

A.5.1 Reactor solids 
Figures A.6a and A.6b show the calculated vs measured aerobic reactor mixed liquor suspended solids 